The power sweep unloading system

Owner’s

Installation and Operation Manual

| SUKUP MANUFACTURING COMPANY
Manual L1435 98/02 SHEFFIELD, IOWA, 50475



INTRODUCTION

Congratulations on your purchase of the Sweepway untoad
system. Your Sukup Sweepway is designed, built and tested
to assure highest quality and maximm life.

Read and study operator's manual carefully fo learn how to
safely service and operate your machine. Failure to do so
could cause personal injury or equipment damage.

For your convenience fill in the following information:

Sweepway: 6% 8" 10" Bin diameter;

with Horiz. Unload: 2 Mtr. Drive  Single Mtr. Drive
PTO Drive

with Vertical Unload: 14'__ 16" 18'___
2 Mtr. Drive__ Single Mtr Drive
PTO Drive

25 Degree Incline: 6" to 8" 8" to 10"

Date of Purchase:

CONTENTS

Warranty Registration .
Safety

Preparation .
Installation.
Horizontal Powerheads .
Basic Vertical Auger .
Vertical Flighting, Shafts, & Tubes .
Top Drive Assenmbly.
Vertical Boot Options.
Incline Auger .
Operating Instructions.

Parts Assemblies.

Page

. 13

. 14-18

17-240

. 21-23

. 24-25

. 26-31

LIMITED WARRANTY

SUKUP HMANUFACTURING COMPANY (Sukup) warrants to original
retail purchaser that within time limits set forth, new
equipment shall be free from defects in material and
workmanship. A part will not be considered defective if
it substantially fulfills performence specifications.
should any part prove defective within the warranty peri-
od, the parts will be replaced without charge F.0.B.
Ptant-Sheffield, Iowa; or Marehouses-Arcola, Illinois;
Aurora, Nebraska; Forrest City, Arkansas; and Halstad,
Minnesota.

THE FOREGOING LIMITED WARRANTY IS EXCLUSIVE AND IN LIEU OF
ALL OTHER WARRANTIES OF MERCHANTABILITY, FITNESS OF PUR-
POSE AND OF ARY OTHER TYPE, WHETHER EXPRESSED OR IMPLIED.
Sukup neither assumes nor authorizes anyone to assume for
it any other chligation or liability in connection with
said part, and will not be Liable for incidental or conse-
quential damages. THE REMEDIES STATED HEREIN SHALL BE THE
EXCLUSIVE REMEDIES AVAILABLE UNDER THIS LIMITED WARRANTY.

Sukup reserves the right to change specifications, add
wmprovements or discontinue manufacture of any of its
equipment without notice or obligation to purchasers of
its eguipment. This warranty gives you specific Llegal
rights. You may also have other rights which vary accord-
ing to state or province.

HWARRANTY EXCLUSIONS—-Labor, transportation, or any cost
related to a service call is not provided by Sukup. This
Limited Warranty does not apply to damage resulting from
misuse, neglect, normal wear, accident or improper
installation or maintenance. ITEMS NOT MANUFACTURED BY
SUKUP (i.e. Tires, Belis, Electric Motors, etc.) ARE
COVERED UNDER WARRANTIES OF THEIR RESPECTIVE MANUFACTURERS
AND ARE EXCLUDEDR FROM COVERAGE UNDER THE SUKUP WARRANTY.

BASIC WARRARTY--ALL Sukup manufactured preducts are war-
ranted for one year from date of purchase.

WARRANTY CERTIFICATION--Warranty registration card should
be mailed within two weeks of purchase to certify warranty
coverage.

UNAPPROVED PARTS OR MODIFICATION--Ail obligations of Sukup
under this warranty are terminated if unapproved parts are
used or if equipment is modified or altered in any way not
approved by Sukup.



SAFETY

RECOGNIZE SAFETY ALERT SYMBOL

The above safety-alert symbol means "ATTENTION! Be Alert!
Your personzl safety is involvedi" This symbol draws your
attention to important instructiens concerning your
personal safety. Read the message carefully to avoid
personal injury or death.

FOLLOW MACHINE SAFETY SIGNS & MESSAGES

Observe safe operating practices. Carefully read this
marwal and all safety signs on your equipment. Safety
signs must be kept in good condition. Replace missing or
damaged safety decals or shields; available from Sukup
Mfg. Co., Box 677, Sheffield, Iowa 50475 at no charge.

Leart how to use controls and operate machine. Do not let
anyone operate unit (especially youth) without thor-
ough training of basic operating and safety procedures.

Make no unauthorized modifications to machine. Modifice-
tions may endanger function and/or safety of unit.
Periodically check all mechanical and electrical
components. Keep unit in good working condition.

EMERGENCIES -~ KNOW WHAT TO DO

Have emergency numbers near your telephone:
For doctors:
Emergency medical squad;
Ambutance service:
Hospitat:
Fire department:

Have written directions to your location:

A\ DANGER]
Never enter bin unless all power is
locked off and another person present,

Rotating augers can kill or dismember,

NEVER, NEVER, clean out bin with augers rumning!
when bin is nearly empty, sweep (floor) augers travet
at increasing speed, just turning around can give
augers time enough to trap you, Exposed auger in sump
can cause serious injury if stepped or fallen into.

Fatlure to heed this warning may cause sericus injury or
death.

NEVER ENTER BIN
DANGER: Never enter bin, unless all power is locked
off and another person is present.

Flowing grain may trap and suffocate, If you enter a bin
of flowing grain you can be completely submerged in grain
in about 8 seconds, preEwesEECTTETImEE

Faiture toc heed this warning may cause serious injury or
death,



J1\ CAUTION: To avoid electrocution, ali eguipment must
be properly wired and grounded according to electrical
codes. Have unit wired by quatlified electrician.

Have your electrician install a main power disconnect
switch capable of being tocked only in the OFF position.
Mark disconnect clearly as to the equipment it operates.

Service Disconnect

Always LOCK OFF main power disconnect switch whenever
equipment is not in use or when servicing unit,

To LOCK OFF PTQ driven units, shut off tractor, discohnect
PT0 shaft, and remove ignition key from tractor.

A DANGER: When servicing equipment, never enter bin,
unless all power is locked out and another person is
present. Always LOCK OFF all power and always check with
voltage meter before servicing.

Failure to do so may cause serious injury or death.

A CAUTION: Metal edges are sharp. To avoid injury wear
protective clothing and handle equipment and parts with
care. )

Failure to do so may cause serious injury or death,

A CAUTION: Maintain secure hand and foot holds when =
climbing on bin. Metal is slippery when wet. Never carry
jtems while climbing on bin to avoid falls.

Failure to do so may cause serious injury or death.

A WARNING: KEEP CLEAR OF ALL MOVING PARTS
Keep people (ESPECIALLY YOUTH} away from
equipment, particularly during operaticn.

Keep away from all moving parts. Keep all shields in
place. SHUT OFF and LOCK OUT all power before servicing.

Fajlure to follow the above precauticns may cause serious
injury or death.

A DANGER: Keep away from rotating drive line.

intanglement can cause sericus injury or death. Keep
all drive shields and guards in place and in good condi-
tion. Tractor PTO yoke must be locked in place. Adjust
tractor hitch to proper dimensions.

KEEP AWAY!
ROTATING DRIVE LINE

+ Entangiemenl can cause
seqlaus injury or death.

+ Keep all drive shields &
guands in place & in
good conallion.

« Tractor PTG yoke must
be locked in place.

= Adjust tractor iich 1o
proper dimensians.

Lotst

3A



safety decals #1-#5 should be mounted on your equipment as 3.
shown on this page. Safety decals #1 and #4 must be 3
mounted during installation. Make sure location area AWARNING
for decal is free from grease, oil and dirt. Remove
backing from decal and place in proper position. g.f,y.
Important: If suggested locations are not clearly A Y ThONS
visible, place safety decals in more suitable area. Never Lk e e e g
cover up any existing safety decals. ___"'i’i'{s'é‘v“"m’fbl?é‘ﬂ&‘-ﬁc‘“
Please check that all decals and shields are in place 4. DANGER: Never Enter Bin Decal - L0301
according to these drawings and in good legible condition. Mount this decal on bin.sheet near door handle
To order replacement decals and shields (no chargel and all other entry points or by ladder going to roof.
contact your dealer or Sukup Mfg. Co., Box 677, Sheffield,
Iowa S04T5.
1. safe Operation Decal - L0281 o i
| NEVER ENTER BIN [:
AWARNING B A onin penson 1 amsen,
[t § Fiotina oo y o ara susocais,
FAILURE TO HEED THIS WARNING MAY
* Read opessiars menaal tatars GAUBE EERWOUT INJLIAY OR DEATH,
Eperawin & lakes 8§ pretmaitiens B ot e amet s ooy rnsm s
[ e e ] " g v o
= Kaop ahleldn i dutuli B ploxa,
vl ovin 5. DANGER -~ Keep Away! Rotating Drive

P s st sqApanL,
| v Krime how 10 4700 0 panr giehiy,
» Keep prapla {repecuity drkaian]

awrp Wive LR 8 SR B,

o Lock mt 8 pavest widt Buvd kicthar
o i P s whans $arvig o und
Bl ettt midi) uses and dola
1 palio ¥ -of arpn.

— ‘s Mo i .

/

2. Replace Missing Shield Decalb - 10271

i Shileld missing
Do not operate

VB2 -0 UKL M FG G

WARNING -Keep Away From Moving Parts Decal LO2B4

Line Decal - LG250

:.ﬂ_&-yh

KEEP AWAY!
ROTATING DRIVE LINE

+ Enlangiement £3a causs
setious injury or death,

» Keep alt grive shields &
Guards in place & in
good gondition,

+ Tracter PTO yoke mugt
be locked in plage,

+ Adjust l2aeipf hiteh 1o
propet dimensions.

Wit

The nuzbers on the drawings refer to the location of the safety decals listed above.
HORIZONTAL POWERHEAD OPTIONS

STANDARD ONE MOTOR DRIVE

TWO MOTOR DRIVE (STANDARD)

POWER-TAKE-OFF DRIVE

VERTICAL BOOT OPTIONS

ONE MOTOR DRIVE OPTION
3B

INCLINED HORIZONTAL DRIVE

_ PTO DRIVE OPTION



PREPARATION

// \\ -
pd S
ya i ™.
/ PERFORATED DRYING FLOOR ™,
AN
// i N
/ : A
[/ L1}
/ i7
/
2iN 1
CENTER»\\ 33"
g N BT
9II
o
W ! /
h /
]
I ]
ﬂ 7/
7
UNLOAD %
L) TUBE
FLOOR ‘]
]
—
e VERTICAL BOOT
&~ QJ T/
‘ ! Fig. 1
!
b 4 -———-m-l

. FI_ABHING
Sy
e
| <

VIEW FROM TOP

SWEEP AUGER

Fig. 2

A.

Determine side of bin from which
you wish to unload. Unloading
tube must have unobstructed path
to center sump. Floor supports
must run parallel to unloading
tube; on existing systems, it
may be necessary to re-install
the floor. Fig. 1.

Check floor height. The minimum
plenum-height required for in-
stallation of sweep is:

6" and 8" 2"
10!1 14 "
Maximum floor thickness is:
6" and 8" 2 3/4"
10" ' 2 1/2"
IMPORTANT: Floor flashing must

be jnstalled as shown in Fig. 2
to prevent excessive wear on the
drive wheel. The sweep moves in
a clockwise direction so check
that flashing is overlaid so the
sweep wheel "steps up".

VIEW FROM CENTER OF BIN

ROTATION LEFY EDGE ON TOP

E FLASHING

WHEEL SHOWD STEP P



2" LIP ON SUMP WILL REST ON CONCRETE FLOGR

/ \ : 2 .FOR CONCRETE TROUGH INSTALLATION:
‘b F ! g ’ 3 Sump and unloading tube are placed in trough.
“(‘,"\\ because of moving slide gates and pull rods,
\\ ) concrete CANNOT be poured over sweep tube.

' Cover trough with boards or channel lock

flooring. NOTE: Center of TOP gearbox must be
in exact center of bin. Fig. 3.

EXACT CENTER OF BN

SPSW0G30
950803KR
SUMP AND UNLDADING TUBE ARE
PLACED N TROUGH. TREN BDARDS OR
CHANNEL LOCK FLOORING 1S USED TO COVER

TROUGH. HOLES FOR INTERMEDIATE SUMPS ARE

CUT AMD TOP HALF OF SUMPS ARE PLACED iN POSITION.

DEPTH MAY VARY DEPEMDING ON
MATERIAL USED TO COVER TROUGH

PLENUM | 1 ? It 13
HEIGHT

measured from bin foundation,
is required on sweeps with
vertical. This pad should

be poured below the Tevel of
concrete floor of bin, as
shown in Fig. 4.

I
pan !_A 6| 8" |
3. A concrete pad, 4'6" x 4° [i 2 L] e =

NOTE: Loosen threaded support leg in ‘ )
winter and re-tighten in spring. 4-g" Fig. 4

INSTALLATION

Note: Instructions are written so that sweep can be installed in an
existing system when the floor is arranged as shown in Fig. 1.

/——I]R'(lNGFLDR
1. Cut hole in bin at desired MR A I

unloading location, with 1 f } LT
center of hole Jocated 8" s ] : Affpxk“%w 8T
down from top of drying L_miJ“:Aaaﬂ L__’ LA L_*iwﬂémWNf /2
floor. Fig. 5. The size /| E j
of the hole is as shown & TosE o ;
below: - 10" TUBE

6" Sweep, cut 6%" x 8%" hole

8" Sweep, cut 8%" x 10%" hole oL seomos:

10" Sweep, cut 10%" x 12%" hole Fig- 5 *

2. locate center of bin. Center sump is positioned so that center of top gearbox
is exact center of bin. Center sump must align with bin wall opening.

Position sump on top of bin floor. With spray paint, mark pattern around sump on
floor. Cut 17" x 33" hole for sump. Fig. 1.

5



3.

Lower sump into hole with unloading sump towards bin wall opening.
up center sump at bottom using non-flammable material.
around sump for additional support.

BOLT SWEEP AUGER ONTO
GEARBOX SHAFT = THEN
BOLT BACKBOARD TO GEARBOX,

BACKBOARD AND FLOCR.

BACKBOARD

SCREW CENTER SUMP TO BIN FLOOR
AND SCREW REAR COMPARTMENT
COVER TO SUMP

SCREW TOP HALF OF SUMP
TO DRYING FLOOR AND TO
BOTTOM HALF ON THE

THREAD PULL ROD NTO

172" NUT ON SUMP GATE PULL ROD

PLACE TOP HALF OF SUMP
ON DRYING FLOOR DIRECTLY
ABOVE BOTTOM HALF AND
THEN USING TOP AS A
PATTERN CUT ARQUND IT
WITH A TORCH

4. With unloading sumps on the top left side of tube, slide unloading tube through bin
wall and into sump. Rotate tube so that intermediate sumps are directly upwards
and boit tabs welded on tube to sump through holes provided in sump. Fig. 6 and 7.

5. Slide unloading auger, square end first, through unloading tube and over solid shaft
in sump. Fig. 7 For units with low-boy extension, it may be advisable to drill and pin
through unioad auger and square shaft to prevent auger from pulling out when
powerhead is detached. This is necessary only if powerhead is to be changed
frequently.

Note: In alf installation instruction, right and left shal! be as you face center of bin.

6. Slide bin collar over tube protruding from bin. Rotate bin collar so clufch rod and lock
assembly hole is on the lower right side. Collar clamps will be horizontal. Mark clutch
hole and cut through bin wall. Using metal screws, fasten fin collar o bin wall. Caulk
around collar. Do not tighten bin collar cltamps yet. Fig. 8

7. Slide clutch rod through bin collar and into rear compartment of center sump. On 30’
bins and larger, bolt clutch rod support clamp midway on unload tube, and slide ciutch
clutch rod through support. Fig. 8 Attach clutch rod to clutch arm with 2" x 1-1/2” pin
and hairpin clip. Fig. 7

Clutch is factory-set. However, check clutch that teeth engage and disengage
properly. There should be approximately 4" clearance when clutch is disengaged.
Fig. 7. Three dog clutch disc. may be moved by loosening bolts to allow adjustment.

Fig. 6.
Place extra floor supports

LEAVE I” CLEARANCE BETWEEN

Block



THREE D8I CLUTOH DTSE
FNGAGING CLHTCH . _—
PULL ROD ASSEMBLY ) P = FLANEE BEATING
‘—! — LEKING CrEAR
: Ypitrdy ARPIEEL /
SHIFTER ARM . PICKER PIN S , -
. e Ry gt g — .—m....mty..,w
e il {
PULL ROD 1 G ) 7 STP SHAET
J v X 1L i /
e SEY SRSW
PILGT BEeRIt — j
SFACER =
HAIR fIN CLIP
TPWD0AR
CLUTCH SHOWR I8 DISERGAGED POSITION Qsltl[t’skut
—~THREE DOG CLUTCH
CLUTCH PULL ROD f
MOUNTING
[ eLate
Fig. 7 M | —UNLOAD AUGER
/‘
com ] £
1!P9/E EE' [
{9 .
. o T UNLOAD TuBE BOLTED
| TO CENTER SUMP -
CLUTCH SHOWN IN L . f
DISENGAGED POSITION PILOT BEARING WITH SET SCREWS

10.

11.

12.

13.

Refer to Fig. 6. Locate sump hole positions directly above intermediate Sumps on un-
foading tube. Place top half unioading sump on drying floor directly over sump on
unitoading tube, mark it, and cut with torch. Do this for each sump hele. Quantity
of sunps vary with diameter of bin.

Reach through intermediate sump hole nearest the main center sump and guide center sump
pull rod up to 1/2" nut welded to center sump slide. Fig. 6. Thread pull rod into
nut until tight.

Slide 7/8" handle onto intermediate sump rod. Slide 1/2" handle over center sump pull
rod. Tighten set screws. Peen ends of rods so handles cannot puil off. Check to see
that all sumps open freely. Fig. 8.

Place top half unloading sumps through hole cut in drying floor and into bottom
half sump on unloading tube. Secure flange to drying floor with metal screws.
Secure top half sump to bottom half with two metal screws through end of sump.
Fig. 6. Do this for each unloading sump.

With all unloading sumps in position, and all sump slides operating freely, tighten
clamps on bin collar outside of bin. Fig. 8. '

STide 1" shaft collar onto pull rod with ¢lutch disengaged (rod pushed in). Fig. 8.
Push collar on all the way. Lift up on latch and slide shaft collar all the way
against bin collar so that it is sandwiched between latch and bin collar. Tighten
with set screws. When latch is 1ifted, clutch can be engaged (rod pulled out).
Latch will keep clutch firmly disengaged as well as preventing accidental engaging
of equipment. Fig. 8.

7



INTERMEDIATE SUMP PULL ROD

PULL DOWN BAR
\<1~o MOVE PULL ROD

INTERMEDIATE

PULL ROD HANDLES 8N COLLAR

SELF TAPPING SCREWS

CENTER SUMP
PULL ROD _——UNLOAD TUBE CLAMP
DHSENGAGED
POSITION
/—cu_wrcn SHAFT COLLAR
- -]
e
CLUTCH LOCK SoE viEw
) CLUTCH LOCK
UNLOAD TUBE _ Clutch lock assembly ﬂ
CLUTCH PULL. ROD Fig. 8

14.  a. Bring sweep auger and backboard into bin. Bolt sweep auger to gearbox shaft, using the two holes in
gearbox shaft that allow sweep wheel to run as close fo bin wall as possible, and still clear the sweep stop
when it is in operating position. Position backboard bracket slots over bolt holes on right side of gearbox,
Place spacers between backboard and gearbox. Bolt through bracket and spacers into gearbox. Tighten

securely. Fig. 6.
THERE SHOULD BE AT LEAST 1" CLEARANCE BETWEEN FLOOR AND BACKROARD.

b. FOR SPLIT BACKBOARD ASSEMBLY {FOR 42’ AND OVER:)
1. Sukup recommends that only the inside sweep section be instalied and operated for the first revelution
around the bin, than the outside sweep be installed to complete unloading.

2. The bin should be swept in stages, beginning with the inside section, (it is recommended that the inner
section be used first) than the outer section be added and remainder of bin be swept.

A Never enter bin while equipment is operating. Shut off complete system before adding outer section.

After installing inside section, position inside section over top of intermediate sumps. Lay the outside
section of sweep auger and backboard in line with the inside section, leaving 6” between sections for auger
splice and channel iron spacer. When outside section of sweep auger and backboard are needed, unbolt
sweep wheel from inside section. Line up the inside section with outside section. Bolt the two augers
together with the 6” auger splice. Connect the two backboards together by inserfing the 6" channel iron
spacer between the two backboards and boiting together. Fig. 18.

Wear plates furnished at no charge for those who request them for split backboards,

15. Bolt stop to bin wall so that the auger will be stopped over unloading sumps. It should be mounted near the
door so that it can be positioned without entering bin. Fig. 9.

18. Fasten sump cover over rear compartment of main sump with metal screws, Fig. 6.

OPERATING
POSITION
SIDE VIEW : \<
DOOR B
VIEW
FROM SWEEP AUGER SHOULD
TOP STOP OVER SUMPS
PR \\ o
—F - \
BOLTS~—/ 172" ABOVE FLOOR \
Fig. 9



TUBE CLAMP

HORIZONTAL POWERHEAD MOTOR DRIVE & PTO DRIVE

LEVER BAR

PULL RODS
BIN COLLAR

g __ﬂ\\ J/P___10u

MOUNT LEVER BAR TO TUBE CLAMP
ROTATE CLAMP SO PINS AND PULL
HANDLES ARE PARALLEL. TIGHTEN
TUBE CLAMP

PARALLEL

T
!

/JE 55 d
g
LEVER ARM

slide connector sleeve onto unioading tube. Bolt
lever bar to connector sieeve with 3/8" x 3" holts,
nuts, and lockwashers. Partially tighten bolts.
FI1G. 10,

Remove safety shield from powerhead assembly. S$lide
powerhead tube into connector sleeve so that unload
auger shaft protrudes through flange bearing. S$iide
powerhead on completely so that it butts against
unloading tube.

Rotate powerhead assembly to level position and
tighten bolts on connector sleeve.

IMPORTAMT: Siide locking coliar over auger shaft
protruding from unloading tube and tock onto flange
bearing. Tighten set screw on locking collar.

FOR MOTOR DRIVE OMLY: FIG. 11.
A. Mount 3.4" motor pulley onto motor shaft.
with key and set screw,

Secure

B. Mount motor onte motor mount plate with 3/8" x

1-1/2% bolts, nuts, lockwashers and flat washers.

D. Place belts provided on putleys.

oO=

SPSWG032
95DBLTKR

¢. Attach pulley to shaft extending from unload

tube. Place 1/4" key in slot on pulley and align
with motor puiley. Tighten set screw.

Tension may be
adjusted by tightening bolt on bottom motor mount
plate.

FOR PTO DRIVE ONLY: FIG. 12.

6.

A. Mount 9" double groove "B" pulley onto gearbox
shaft and sécure with key & set screw.

B. Mount 9" double groove "BY pulley onto shaft ex-
tending from unload tube. Align pulley with gear-
box pulley and secure with 1/4" key and set screw.

€. Place belts provided on pulleys. Tension may be
adjusted by tightening bolt on bottom motor mount
plate.

b. Mount PTC drive shaft onto other gearbox shaft and
secure with 1/4" key and set screw.

Place safety shield over pulleys and tighten bolts.
KEEP SHIELD IN PLACE AT ALL TIMES!?



HORIZONTAL POWERHEAD MOTOR DRIVE & PTO DRIVE

SEE MOTOR AND PULLEY
LIST AT BACK OF MANUAL

SPSWO016
94072048

Figure 11

CONNECTION




HORIZONTAL POWERHEAD MOTOR DRIVE & PTO DRIVE

Ref# Description STD : PTO | 6" Comp# | 8"Comp# | 10"Compi#
Powerhead wiShield & Bearing 1 1 E£5600 _ES601 E5602
HPH wibearing, Shield, Lrg motor mnt. 1 1 s ES599 ES569
1 Powerhead Housing Only STD i 1 ES567 EGS68 E£85621
2 Bearing Plate 6” 1 1 ES81¢ —— e
Bearing Plate 8" i 1 e ES811 mmmam
Bearing Plate 10" 1 1 — e E5609
3 Nut, 1/2-13PLT 4 4 J1030 J1040 J1040
4 | Hinged Motor Mount *Smali® 1 i E5748 ES746 ES746
5 Pivot Rod Small 1 1 E5744 E5744 ES5744
6 Horz. Motor Shield 1 1 E5748 E5748 ES748
7 Shield Bracket “Left” i 1 ES750 ES750 ES750
8 Shield Bracket “Right” 1 1 ES752 ES752 ES752
9 | Bearing 1" Fiange w/ Locking Collar 2 2 JOGo3 e p—
Bearing 1-1/4” Flange wit ocking Colfar 1 1 e JO010 J0010
Bearing Spacer (Not Shown) 1 1 ES791 ES792 ES792
10 | Bearing Bot wiTab 2 2 ES570 - -
Bolt, 1/2-13x 1-12 PLT 2 2 e Jo730 J0730
11 Lockwasher, 7/16 PLT Split 2 2 Ji210 — e
Lockwasher, 1/2 PLT Split 2 2 —— 41215 J1215
12§ Nut, 771614 PLT 2 2 J1035 ———m —
1 Nut, 4213 PLT 2 2 e J1040 J1040
13 | Halr PinClip 1 1 J5412 JE412 J5412
14 Boli, 3/4-10x 6" PLT Tap. 1 1 J0824 J0824 J0s24
15 | Nut 3/410 PLT 1 1 J1051 J1051 ~Ji051
16 | Washer 3/4 Flat PLT 2 2 41130 J1130 J1130
17 Spacer, 3/8" Long 1 1 E5739 ES739 E5739
18 Bolt, 3/8-16 x 1 PLT 2 2 JOB06 JOB06 JOB08
18 I Lockwasher, 38" PLT Spiit 2 2 J1205 J1205 J1208
20 | Nut, 3M16-16 PLT i 1 J1020 J1020 41020
2 Bolt, 5/16-18x1 PLT 4 4 JO527 JO527 J0527
22 | Flatwasher, 516" PLT 8 8 J1111 Ji1114 J1111
23 | Lockwasher, 5/16 PLT Split 4 4 J1200 ~J1200 J1200
24 { Nut, 5M6-18 PLT 4 4 J1002 41002 J1002
25 | Puliey, 12x1" Sngl Groove A-B 1 0 J0375 e —
Puliey, 12x1" DBL Groove B 1 0 Jo3so - —
Pulley, 12x1-1/4" DBL Groove B 1 Q e JO385 e
Pulley, 12x1-1/4" Triple Groove B 1 a e J0381 JO391
Pulley, 12x1-1/4" Sngi Groove A-B 1 0 e JO388 J—
Pulley, 9 x 1” DBL Groove B 0 2 JO36S J0365 JO365
Pulley, 8x1-1/4" DBL Groove B 0 1 e JO366 JO366
26 | Locking Collar, 1" 1 1 1 Jooe7 e -
Locking Collar, 1-1/4" 1 1 o JO068 JO0E8
27 1 Key, 1/4x2-112 1 1 ES720 E5720 E5720
28 | Belt, BX-48  BX50 1-2 2 J0220 J0220 J0224
Belt, B52 “3drive belt" 3 0 — — Joga7
26 | Bolt 3/8-16 x1-1/2 PLT 4 0 J0627 Jos27 JOB27
30 | Flatwasher, 3/8 PLT 4 0 Ji117 J1117 JI17
31 | Lockwasher, 3/8 PLT Split 4 0 J1205 J1205 J1205
32 Nut, 3/8-16 PLT 4 0 J1020 J1020 J1020
33 | Gearbox Complete (1. 1-1/2) 0 1 ES822 ES5822 E5822
34 | PTC Drive Shatt 0 1 J7205 J7205 J7205
35 | Bolt, 716-14x3/4 0 4 JOBYC JOB90 JOB90
36 | Sleeve Connector 1 1 E5423 E5424 E5425
37 | Tap Bolt, 3/8-16x3 PLT 3 6 JOBGO JOBBD JOSE0
38 | Lockwasher, 3/8" PLT Split 5 5 J1205 J1205 J1208
39 | Nut 3/816 PLT 6 8 J1020 J1020 41020
40 | End Shatt 1 1| Egoost E54151 E54141
41 Bolt, 5/16-18 x 1-3/4 Gr5 2 4 JOS70 o —
Bolt, 7/16-14x 2-1/2" Gr 5 2 4 -— JO720 JO720
42 | Locknut, 5/16-18 2 4 J1010 e " e
Nut, 716" -14 2 4 — J1035 J1035
43 | Unload Tube 1 1 E65— E65-— ~ EBS—
44 1 Unload Auger 1 1 E64—-- E64-— E84-.-
45 | Corn Flipper 1 1 E5416 ES4161 ES5648
47 | Boit, 5/18-18x1-1/4 PLT 8 8 JOS50 JOS50 JOS50
48 Washer, 5116 PLY Fiat 8 8 J1200 41200 J1200
50 Nut, 5/16-18 PLT 8 8 J1002 J1002 J1002

[
Y




Ref#

~I Ut o= LN

o B o
(SIS

13
14

15
1s
17
18

1g
20
21

BASIC VERTICAL AUGER

Unload lever arm
nloading lever bar

LOCKING COLLAR

Fig. 14

16n
E5426
E5427

6"
E5426
EG427

8!!
ES426
E5227

Description

oty
1
hS
i
3

Auger tube, 12' galvanized EE842 [Eh843 ES57842
Connector sleeve ES5423 ES5424 E5425
16'Vert auger w/flngr & shafts 1 E5846 E5847 #H57833
{8ee next page for flighting & shafts & tubes & flippear)
Top cutlet spout i E5812 ©E5813 ER785
30" support bracket (bipod) 1 ES800 ES801L E5786
2-1/2' Truck spout 1 E5814 E5815 ES787
Bearing end plate 1 E581¢ ES5811 E5&09
Mut, 3/8-16 hex 6-8 J1020 J1020 J1028
Bolt, 3/8-16 x 1 GR 5 6-8 J0606 J0606 J0E06
Flange bearing, 1"w/lock collar 1 JO003 ---me e
» " , l-1f4n v " N JOC1G  JooLo
Locking collar, 1t " v i JOGET - e
K " , 1-1/4® ¥ # I - Jooes  Ju068
Bottom shaft w/keyway 1 ESQ081 E9751 ES3251
rRolipin, 5/1&69 x 1-3/4n 1 JL495  ----n s
Rollpin, 5/16" x 23-1/4n R J1510  Ji510
Bolt, 7/16-14 x 1-1/2 GRS 2 Je7i0 JO710  JOT10
Lockwasher, 7/16" aplit 2 J1210 Ji21g J1210
Nut, 7/16-14 hex 2 J1035  J1035  J1035
Decal, *"Never Enter Bin-Red" 1 LO3¢1 L0301 Lp30lL
Decal, "Moving Parts-Yellow" 1 L0284 L0284 LO2ZB4
Decal, "Safe Operation-Orange" S L0281 L0281 L{281
Decal, "Shield Misging-Redt 1 L0271 LOoZ71 LO271
{not shown, behind shield)
Shield -small horiz. 1 E5748 E&748B ESS75
Shield -motor vert. {not shown) 1 E5745 E5745 ESL819
Top shaft (not shown) i E58091 E3771 E58241

1.

ASSEMBLY INSTRUCTIONS

Slide firsgt connector gleeve(d4) half way onto unlpading
tube. Loosely bolt lever bar(2) to connector sleeve(4)
with 3/8% x 3" bolts, nuts, and lockwashers. FIG. 14.

. Remove safety shield(s) (18,19} from vertical auger

boot., FIG. 14.

Silide boot into sleeve(4) just positioned on unleoading
tube so that it butts against unload auger. Slide
unloading auger shaft through flange bearing of boot
while siding tube together. Boot should be tight
against unioad tube. Rotate boot to right for assembly
of vertical suger on ground. FIG, 14.

Slide second connector sleeve(4) half way up vertical
tube of boot. ILwosely belt in place with 3/8" x 3¢
bolts, nuts and lockwashers. FIG. 14.

Slide 16' vertical f£lighting(5) (double flighting to be
at bottom} through boot so that bottom shaft

extends through bearing on bottom of boot.FIG.14

8lide 12° tube(3} over flighting into second connector
sleeve so that tube butts against boot. Tighten connector
sleeva. FIG. 14.

. Attach third connector sleeve(4) to top half of tube(3)

in same manney as previous connector sleeves(4).
Loocgely bolt in place. FIG. 14.

Slide top spout (6} over flighting while sliding auger
shaft (20} through top bearing into connector slesve (4}
80 that top spout ie against tube. Rotate spout to be
desired unloading direction and tighten third connector
sleeve (4} . FIG. 14.

12

10.

11.

12,

13.

14.

15.

i6.

located {in parts sack) over
Drive 5/16" x

Place locking collar,
top shaft {20}. Mount pulley on shaft.
1-3/4" rollpin through

hole in shaft just above bearing and colliar. Check to

be gsure that rollpin rests against pulley. Lock collar

in place on flange bearing and tighten top setb screw on
locking collar. FIG. 14.

Meunt locking collar shaft protruding from bottom

end plate of vertical auger and lock in place on

flange bearing. Tighten set screw. FIG. 14,

Bolt 2-1/27 truck spout(8) ontc top spout (6} using

3/8" x 1-1/2" bolts, nuts and lockwashers. FICG. 14.
Using existing bin bolts, attach support bracket {7} to
bin wall about 10' up on vertical tube. FIG. 14.

Using crane, ralse vertical auger into position.

Provide temporary blocking under boot. Clamp support
bracket around vertical auger., FIG. 14,

Tighten the bottom, horizontal connector sleeve.FIG.14
Rotate threaded support jack on boot to carry load of
vertical auger. Remove temporary blocking under auger.
Check to see that tube and auger are aligned. FIG. 14
Adjust and tighten legs of support bracket. FIG. 14.
8lide locking collar over unlecading shaft from horizontal
auger. Lock in place on flange bearing.

Tighten set screw. FIG. 14.



REPLACEMENT VERTICAL FLIGHTING AND SHAFTS

VERTICAL FLIGHT NUMBERS INCLUDE FLIPPER AND TOP AND BOTTOM SHAFTS

6" 8!’( 10!!
1" shaft ES5806 --w-- -----

14' Vertical Flight w/double flight

14’ Vertical Flight w/double flight - 1-1/4" - E58071 E5783
16' Vertical Flight w/double flight - 1w E5846 ----- o
16' Vertical Flight w/double £light - 1-1/4"  ----- E5847 -----
187 Vertical Flight w/double flight - 17 E5B48 ----- ..o
18" Vertical Flight w/double flight - 1-1/4" = -—--- E5849 ---w=~
20t Vertical Flight w/double flight - 1-i/4"  «---- E58541 -----
Vertical Top Shaft 1" x 11-7/8" w/hole ES58091 ww--n  ——enw

Vertical Top shaft 1"x10" (Prior 1990)w/hole E580% E5809 -----

Vertical Top Shaft 1-1/4" x 12-3/8" w/hole W  ---n- E97711 ~---~
Vert Top Shaft 1"x1-1/4"x12-3/8" repl w/hole  ----- E9753 ~----
Vertical Top Shaft 1-5/8 x 13-5/8 w/hole {19%8) ----- ~----- H58243
Flipper E5416 E54161 E5648
Bottom Shaft 1" x 10-1/8" w/keyway E58081 ----- oo---

Bottom Shaft 1" x 14-1/4" (Prior 1990) w/keyway E5808 ES5808 -----

Bottom Shaft 1-1/4" x 12-i/8 w/keyway = ~---- BE9751 ---w-

Bottom Shaft 1"x 1-1/4"x10-1/8" repl w/keyway  =~---- ES752 -----

Bottom Shaft 1-5/8 x 14-1/8 w/keyway (1998) = ----n —-—_. E58252

Tube, Galv. 10' lomg for 141 Vertical Auger  Eoo0d E8s0s —oooo
Tube, Galv. 2' long for 14®' Vertical Auger —  --w-- -___. E5784

Tube, Galv. 12' long for 16' Vertical Auger E5842 E5843 -----

Tube, Galv. 14' long for 18' Vertical Auger E5B44 E5845 ~----

Tube, Galv. 16' long for 20' Vertical Auger F4801 F4915 --w-w-

13



TOP DRIVE ASSEMBLY

SPSW0C44
KBCe70818

.....

SWEEPWAY VERTICAL
ASSEMBLY

SWEEPWAY TOP ORIVE
ASSEMBLY

14



TOP DRIVE ASSEMBLY

15

- REF# DESCRIPTION QTY | 6” COMP# | 8”COMP#
1 Power Top Spout Housing Weldment 1 E5929 E5933
2 Bearing Plate 1 E5810 E5811
3 Nut, Hex, 1/2-13 PLT 4 J1040 J1040
4 Fiange Bearing 2 JO003 J0010
5 Locking Collar 1 JO067 Jooes
6 Bolt, 7/16 - 14 x 2 PLT GR § HHCS 2 Jo718 JO718
7 Lock Washer, 7/16", PLT Split 2 J1210 J1210
8 Nut, Hex, 7/16 PLT, Spiit 2 J1035 41035
9 Pulley, 9 OD 2 groove 1 JO3I65 J0386
11 Roll Pin, 5/16 x 1-3/4, PLT 1 J1495 J1495
i2 Bolt, 3/4-10x6, PLT GR 5 i Jos24 J0824
13 Nut, Hex, 3/4-10 PLT 1 J1051 J1051
14 Hinged Motor Mount, Small 1 ES746 E5746
18 Pivot Rod, Smalt 1 E5744 ES744
16 Mair Pin Ciip 1 J5412 J5412
17 Flat Washer, 3/4 PLT 2 J1130 J1130
18 Bolt, 3/8-16x 1-1/4 PLT 4 JO616 JO616
19 Lock Washer, 3/8, PLT, Split 6 J1205. J1205

20 Nut, Hex, 3/8-16, PLT GR 5 5 J1020 J1020
21 Key, 1/4” Square x 2-1/2" 1 E5720 E5720
22 Pulley, 3/2 P.D., 1-1/8 DBL, Cast 1 J0317 JO317
23 Belt, BX42 ' ' 2 Joz200 J0200
24 Shield Bracket, "Left" 1 E5750 ES750
25 Shield Bracket, “Right” 1 ES752 E5752
25 Bolt, 3/8-16x1 PLT 2 JOB06 JOB06
27 Bolt, 5/16-18x1,PLTGR 5 4 J0527 J0527
28 Flat Washer, 5/16", PLT 8 J1111 J1111
29 Lock Washer, 5/16” PLT, split 4 J1002 J1002
30 Nut, Hex, 5/16-18 PLT 4 J1002 J1002
31 Shield 1 E5748 E5748
32 | Shaft, power top 1 E58092 E54153
33 Decal, Danger Replace Missing Shield 1 L0271 L0271
34 Decal, Caution, safely Insfruction 1 L0281 L0281
35 Decal, Warning Keep Away 2 L0284 L0284
36 Decal, Danger Never Enter Bin 1 L0301 L0301
37 Decal, Sukup Logo {Not shown) 1 L0317 10317
38 Unload lever arm 1 E5426 EB426
39 Unloading lever bar 1 ES427 E5427
40 Auger tube, 12’ galvanized 1 E5842 E5843
41 Connector sleeve 3 E5423 E5424
42 16’ Vert. Auger w/fingr & shafts 1 F4750 E58471
43 Support bracket, 30" (bipod) 1 E5800 E5801
44 | Truck Spout, 2-1/2" 1 E5814 E5815
45 Bolt, 3/8-16 x 1 Gr5 5-8 J06086 JOB06
46 Nut, 3/8-16 Hex 6-8 J1020 J1020
47 | Decal, Never Enter Bin 1 L0301 L0301
48 | Decal; Moving Parts 1 L0284 L0284
49 | Decal, Safe Operation 1 L0281 L0281
50 Shieid - Small Horiz. 1 EB575 ES575
51 Decal, Shield Missing 1 L0271 L0271




TOP DRIVE ASSEMBLY INSTRUCTIONS

1. Slide first connector sleeve half way onto unloading tube. Loosely bolt lever bar to connector sleeve with 3/87x
3 bolts, nuts, & lockwashers,

2. Remove safety shield(s) from vertical auger boot.

3. Slide boot into sleeve just positioned on unloading fube so that it butts against unload auger. Slide unloading
auger shaft through flange bearing of boot while sliding tube together. Boot should be tight against unload tube.

Rotate boot to right for assembly of vertical auger onground.

4. Slide second connector sleeve half way up vertical fube of boot. Loosely bolt in place with 3/8” x 3" bolfs nuts &
lockwashers,

5. Slide 16’ vertical flighting (double flighting to be at bottom) through boot so that bottom shaft extends through
bearing on hottom of boot.

6. Slide 12’ tube over flighting into second connector sleeve so that tube butts against boot. Tighten connector
" sleeve.

7. Attach third connector slegve to top half of tube in same manner as previous connector sleeves. Loosely bolt in
place.

8. Slide top spout over flighting while sliding auger shaft through top bearing into connector sleeve so that top
spout is against tube. Rotate spout to desired unloading direction and tighten third connector sleeve.

9. Place locking collar (in parts sack) over top shaft. Mount pulley on shaft. Drive 5/16" x 1-3/4” rollpin through hole
in shaft just above puliey. Check to be sure that rolipin rest against pulley. Lock collar in place on

tocking collar,

10. Mount locking collar on shaft protruding from bottom end plate of vertical auger and lock in place on flange
bearing. Tighien set screw.

11. Bolt 2-1/2” truck spout onto top spout using 3/8” x 1-1/2” bolts, nuts & lockwashers.
12. Using existing bin bolts, attach support bracket to bin wall about 10° up on vertical tube.

13. Using crane, raise vertical auger into position. Provide temporary blocking under boot. Clamp support brackét
around vertical auger.

14, Tighten the bottom, horizontal connector sleeve.

15. Rotate threaded support jack on boot to carry load of vertical auger. Remove temporary blocking under auger.
Check to see that tube and auger are aligned.

16. Adiust and tighten legs of support bracket.

17. Slide locking collar over unloading shaft from bearing. Tighten set screw.

16



NG TLI3INNOD

"S31eq uaiybiy pue

Uotatsod Jedosd Uy spyaiys Al2388 11 JUnowey

‘uoisuay

Jadoud 03 31snfpe pue sAa11nd o3us {s)3jaq 9oEYd

91 "OI4 -smalas 3as ueiybLy pue Aa11nd 010w

Hitk uBLYY  tA3yind 4o 3018 Ul ASY .y/] ase1d

"1iBUS 1BI[143A we3jog ojuc A211nd .6 3unoy

*549

-YSeM JB14 pue sJtoyseMm ‘siny 'siteq wz/i-L X wB/¢

4hoj Buisn ‘ayed junow Jojow 1893484 01 Jojow

WNOW  “Jojow jealldeA oluwe Aayjnd Jojow u%"E Junoy

aunol Jejow jejuczidoy

J48pUn 130q Burisnfpe Aq uoisuay dedoud oy

UslyBLy pue wolJes suempaiey uy peplacad s318q uncy

TSM3J2S 335 UsIYBLL  *Asyind Jojow YilM Asyind

uB1ly *Asyind o 3018 UL (oes syted up) Aay e/

S381d "1iBys je3uczidoy ojuc Asyind eBsey junoy

*Aa1\nd Jojow 4t sasn

JOJOW “SJaYseN 1e)} P saoysem .mu:p ‘s3100 w2/L-1

X n8/¢ Jnoy Buisn junow Jojow 1B3UCZ LIy 03uD

(Pspnyaul lou Aeyind sojow pue Jojoly Jojow junoy
{pJepue)g) BALliQ Jojo omy

.
3]

.
(19

.
[T

8reoloss
¢O00MSdS

S} aunbiy

TYONYR 40 HIvE R) IS)
AIVInd ONY HOLOW 335

SAIMA HOLOW OML



arégLoLe
CO00MSES

*s3170q UaiyBil pue sPIaLYS A184ES Unowsy "H
*UBL1Y  *33yocJds Joipl BulJeMoy Jo Buislel
Aq ucisuel isnipy *ogni peoiun 1B3uOZLJOy 40
pus uo 13)J0Jds Lo pue xoqJe3B Jo apis uo iaNooJds
Uo ULJ JOI0BUL0T Z/| PUR ULBYD (9% Buo} adeld ‘g
*2181d juncil Jojo Jepun Bulisnipe Aq
uorsuai isnfpe pue sAa1ind uo s3jag 20Bld  "SMaJDs
195 uaybly pue sA311nd uBity  A9jind Jolow .4 E
JUNOl  “Sasysem 1811 pue ‘sdaysem ‘sind ‘sijoq
wh/l-1 X W8S Uitn 2e1d joog ojuo Jojoll JUNOK "
"9l "al4 uBlwy
*a1eld Buljunow xoguaesb uo s310q Bulisnipe Aq
pauadiyBiy ag ues uieyy  *Jabne 1EILIJAA JO WOlloq
uo 19¥oouds pue xogquesh o wWoljog UL 19NDoUdds
UD JUL] JO308ULOD 27| puR UiByd po¥ 3Joys @ve]d "3
“SM2J0S
398 ualyBil -ufil1e pue s3aYd0uds (1B JO S301S UL
A3y whf| 80e1d -49BnB 1BDEIJOA 4O 1iBYS WO3l0qQ uUO
pue xogueab o 3iBYS Yoo uo S38300Jds ¢LEQNG IUWNOW Q@
*Aajind
woJdj AeMe 3pLs gny YiiM SGnN3 PECIUN (RIUOZLJOY
wo.dd Buipndledd jjeys uo 3ayocuds ¢LAQGS Iuncl *3
*Astind UC 1031S UL AD) u%/| 22B1d
o As1ind jo 9pis ghy YiLM agn) peEOjUN EIUCZ
-0y WoJy BULpUaixa 3ieys o3 As)nd sBuaey yoealy g
"¥1 "9l4
"UcllB1EISUl 1BIL3JUSA Oiseg ul Ji-| sdD1s MoO1}04 VY

uei3dp 9ALIQ JOJOR BUD zmﬁ:“o a%,.uo w_u_.. mmw

9} ainbid

ARA HOLOIN INO

18



"s310q ualybiy pue spialys Ajajes somidey -4

‘gL "B "uleyd pue siaxsolds Bul

-3unowr o4 aALJq JoloW s1BULS US 5 3 3 sda3s MOY|o4 -

*ajeyd junow

Jojou Japun 11oq Butisnfpe Aq uoisuai isn[pe pue
sAa)1nd uc s379G @984 -SM3.UDS 39S u21yb1y pue sAayind
ubily *sAa1i1nd yiog ue 1018 UL A3 /| @981d

‘aqny Buipeoiun WOty AeMe SPES gny YitM eqny peojun

183U0ZLJoY WOy BULPUSIXS 3j8YS 03 A91ind .6 Yoelyy -

“LL "9I4 T3N3 pROlUN |e3uoZiloy sAcge

At32a4ip xoquesB Jo 3jeys ojun A31ind 44 unop -

"9l *SI4  “uleyd pue siaydsouds Buy
-1UnoW 10} SALJQ JoloN 21BUs uo g 3 3 sdeas Mojtod

“ul B4

"HOfIB11€ISUT 1BDL3UBA orsel UL 4i-i sdays Moyjog ‘Y

NOILJO 3AINQ Old -~

L} ainbiy

dARIG OlLd

areciole
yO00MSdS




e S0ZLF SOZLr yeug old il A AN
————— SOE0r SOE0r >W¥~__.>) SADOIS) m 80 6 u>ﬂ=3ﬂ— o7 * wmnom. —— Tm—— __.@E.v M_B.OEMU.IMI& xn_' STl ..NP >¢=_J&
== | _0ie8sT | _—— | UWNOLd 3 oPUSISH 19 0ox WEuD R 19 180 94117} X 00 &I ol
T || _iZe65a | (AN OLd 3 SIBUIS)SHUIT 75 0B# U0 | 1 SO0 NOSMIS HLXA0 ZiTang | g6
T T T ey S 60— OcH TS OEVIr | OELir | Oelir 11d yie ToUSeNE [ ve
e YT oot ST L ook eS| 58 1S0ir | IGOLF | Lgour S5 _11d GL-¥E BN | ee
———"iZzecy | izzec3 5131005 70 S0aEes 165 vegor | vegor | besor 55 11d_oXoypeod | €
????? azac3 o9z8s3 ~ﬂuﬁ0NﬁOI .3—0_£w «:O‘_n_ O.Q._N-m 75 GEQIT SE0 I SEQLI 1d .Tv =9/ N 2
TR TR Ty OLZIF | Okeir | ovesr ¥AS_L1d S1/L Jeusempo] | GE
——— | Z88I[ | J8G\r | CWN OLd'® SIDUIS) £1-08 JaIpLIvo0sds 201007 | 20k00r | ——— | W04 2 J0] O VM Fjl-| Duliesg abueid
p—— T SeSIr 108 PP EEes TS ~— —— | 1€000r VoA 2 10) O VM .| Dutieag ebueld | gz
== edor | Z6ior ] 515 11dZXEre/ Woa |29 oloof} oWor} o OV i1} Buiesg oBuel]
—— | __6/53 | _ 64453 (GLd % 100N SiBuiS) - PYoeia ) |19 bl S— (umoys ou) ) 42199 SUPOCT
= Zevbd Z6vva S0 5 OE RIS e e | ——— | €000 "D 1M .} Duieag abue|d 9z
..... = SES0T SO0 TId L X P10 508 & zooir | zooir | cooir 17d 81-91/S 1NN ST
e 9/5G55 87563 PIBIUS X0g 1eso vy Qozir Q02 oozt nds .“..._n_. ‘915 JaySEMR00 ¥e
T Zee69 | Z2esd N R T T T 1d " 015 JUSEPATed | €2
— - S99l 08 .1 GLH0s eyoeids 79 L2501 L2501 zsor §49 11d .1 X81-9}/5 408 (44
o VeoIr | ——— | " emd.sz| 51805 0eids | VoS SpiG3 | GviGa | opisd PieIqG JOIOW [BOeA | 12
T Teeoir p—— Ty P T N AT TSR E SRR ] £6/G4 | _oviGa | evis3 {[EiUGZL0H) PRNS OIWUeld | 0C
~—— 1 PEOIl |  ¥6OIr | W OLJBIPUS) 2i0d,| S 1608 1900ids 90%0r | 90007 | 80907 519 1d.jx9)8€ o | 6l
e SegIr caoll | alog ) mrmom naNo0ids 95 1IGG3 12553 12553 JXORIY PIEINS [EILDA 1
= iea | izlsd Buo 572 KB oo T8 06/S3 | os/ga | 05483 191, 9%0RIG PRINS | 1
10E0 LOEM L0e07 UIR Jaju3 JeAsN '[Eoag G JAJAE ] 153 FAZAE BTy, 195iorId PiEIlS gl
#8201 8201 9201 SHEg BuUAOp Wioi3 Aemy dagy 'feoad £ Ob/G3 | Op/S3 | OpiS3 Buo .g/5-¢_phien, ievedg Gi
18207 18204 T TOERIG 5EE easa T35 66163 | eelsa | eelsa BuoT_g/c IIews, 190808 | vl
gagor 0880r ossor 17d £Xx8} ~g/c yog dey 15 Zipsr (43418 ZLyar dio uid JeH £l
[ AFE] ¥Zb53 £2rsE | . PAP5]S UO[j0euUUoD) o5 £r/53 — e BMID Ji8q €. POH JoNd
R — ossor 0ssor 1D 1d Fi-L X 8l - 6176 Hod it ¥yiS3 yris3 253 JJEUS, POY J0M 4 (43
8953 | lowea | 9ie3 Bddd won | op §9/63 | | BRI 84 £, PRDUIH JUNOp 1010
—vo3 | g4 | —cea SR PSR T o Gb253 | ovie3 | ovisd JIBWS, SfEid PABUIH WNOW 0N | 11
mmm——— QLo glLoir 1d 8) - 91/G INNYO0T P ocoLr 0zoLr ozolr A7d B1-8/E .52 6
—— | 050 | o0z80r 19 118 H/E-LXGL-01S Wod | b SOcif | SOcif | sOer HOS L1d 86 JusEM ] | @
W irS3 [CEE] 190063 HEUS pug oF AL LIl 2iLir L1d B/E "J9yse 1ejd 4
oor | | TR AT Si90r | sieor | 91g0r §ID L1d P/} X918/E Wog 3
vezor | ozzor | oecor 0SX8__ - erXa g BE yoskd | v9Sbd | bOGhd 1004 Bujera] ajqeisnipy S
Gieor —— p—— b 4898 BPbG3 | 6biGa | 6viS3 J9voBig Ba{ UG J0g ¥
- 00Zor o0zor oF Xg8 ey BE 12453 12453 124453 LMOYS JON, 100(] 8PS £
9980 9gcor e "MS 80 F/-L X 40 8 Aelind 60953 14853 01853 8}E|d Dulesy [4
— e Sasor O L'd) M9 ga .1 XUo.8 fend 69263 | . 89453 18153 Buisnopd J008 WA i
e — GOS0l | {eaup Qwz) "AD 190 .4 X A0 .6 A8|ind it rr——— PEBST ££853 0.J.d 9Ali( j008 "Uaf,
TALE N o SAID WG, BIE-T X 1) Koy —— 1Z8sd o0Zes3 Jojoul | 3AL(] 3008 “HBA
——— | B6viD | 66FD L X 571 R 3 Z8isd | Zi853 | 6i8sd 0j0UI Z 8AIQ] 1008 VoA,
«fb o8 ] uondLasa(] 1oy «0l 8 w9 uopdioseq | # jed

SNOILdO L1008 "IVOLLYIA

20



INCLINE AUGER

SPSW0040
9610248

21



5’ INCLINE COMPLETE

REF # DESCRIPTION QTy COMP# | COMP#
6-8" 8-10"
1 Basic incline, 5' 1 E5950 E5940
2 Flighting & Auger Tube 1 E5622 EBB23
3 Shaft, 1-1/4" x 1" x 8-3/4" long w/Keyway 1 E568421 | E5624
4 Shaft 1 E54151 | E5643K
5 Flinger 1 E54161 | E5689
6 Shaft, Auger to Knuckle 1 E56411 | E5657
7 Hinged Motor Mount 1. E5746 | E5746
§ Small Pivot Rod PLY 1 E5744 E5744
9 10" Clamp Band “Narrow” 1 E97161 | E5797
10 Keystock, % “x 1" long 2 £5913 E5915
! Tube Mount 1 £5958 £5948
12 Bushing Support 1 E5951 E5941
13 Cover Plate 1 E5952 E5842
14 Knuckle w/Flighting 1 (88541 | (58856
15 Motor Shield 1 E5748 E57438
16 Shield Bracket “Left” 1 E5750 E5750
17 Shield Bracket “Right" 1 E5752 | E5752
18 Adaptor Plate 1 £5953 £5943
19 Adaptor Sleeve 1 £5954 E5944
20 Key, %" x 2-3/4" 1 E5721 E5721
21 Suppoit Base 1 E5631 E5631
22 Height Adjustment Arm 1 ES832 £5632
23 Clamp Band “Bottom * 1 E5633 | E5634
24 Clamp Band “Top Half" 1 ES794 | E5796
25 Conneclor Sleeve 1 £5423 E5424
26 Flange Bearing w/Locking collar 1-1/4" 1 JOo10 JOG10
27 Bushing, 1" x 1-1/4" x 1-1/4" 1 Joo811 | Joos11
28 Belt, BX 54 2 J0227 J0222
29 Pulley, 14 x 1-1/4", Double “B" Groove 1 JO3951 | J0O3951
30 Bolt, 5/16-18 x 1", PLT, Gr. 5 12 JO527 J0527
31 | Bolt, 5/16-18 x 1-14" PLT, Gr. 5 16 JO550 JO550
32 Boli, 5/16-18 x 2-1/2, PLT, Gr. & 2 - J0594 J0584
33 Bolt, 3/8-16 x 1" PLT, Gr. 5 3  JOBO6 JOBOS
34 Bolt, 3/8-16 x 1-1/4, PLT, Gr. 5 1 J0616 JOG16
35 Bolt, 3/8-16 x 1-3/4, PLT, Gr. 5 4 J0640 J0640
36 Bolt, 3/8-16 x 2-3/4, PLT, Gr. & 2 J0gs7 JOG57
37 Boit, 3/8-16 x 3, PLT, Gr. 5 & JO660 J0680
38 Bolt, 7/16-14 x 2-1/2, PLT, Gr. & 6 JO720 J0720
39 Bolt, %-13 x 1-1/2, PLT, Gr. § 2 JO739 JO738
40 Bolt, 34 - 10 x 1-1/2, PLT, Gr. § 1 JOB806 J0806
41 Boit, % -10x6 PLT, Gr. 5 1 J0824 J0824
42 Flatwasher, §/16, PLT 16 J1111 J1111
44 Flatwasher, %4, PL.T 1 J1130 J1130
45 Lockwasher, 5/16 PLT, Split 12 J1200 J1200
46 Lockwasher, 3/8, PLT, Split 7. J1208 J1205
47 Lockwasher, 7/16, PLT, Split 4 J1210 J1210
48 Lockwasher, ¥, PLT, Split 2 J1215 J12156
49 Lockwasher, %, PLT, Spiit 1 J1220 | J1220
50 Nut, 5/16-18, PLT 20 J1002 J1002
51 Nut, 5/16-18, PLT, Nylon Lock Nut 2 | J1003 J1003
52 Nut, 3/8-16, PLT 15 J1030 J1030
53 Nut, 7/16-14, PLT 4 J1035 J1035
54 Nut, 7/18-14, PLT, Locknut 2 J1034 J1034
L1 Nut, ¥2- 13, PLT 2 J1040 J1040
56 Nut, % - 10, PLT 1 J1051 J1051
57 Hair Pin Clip 1 J5412 J5412

22




10.

11.

INCLINE INSTALLATION INSTRUCTIONS

Remove the motor mount (7) and shield( 15) from the top of the incline.

Loosely attach the support bracket {o the incline tube just below the motor mount bracket
and fold under the tube.

For tube and wel! installations:

a) Remove the shaft and com flipper from the end of the unload auger.

b) Slide the sleeve connector (25) half way over the end of the unload tube.

c) Slide the sleeve adapter (19) into the open end of the sleeve connector.

d) Loosely instali six 3/8" x 3" bolts (37) and nuts (52) on sleeve connector.

e) Rotate the sleeve adapter to match the hole pattern of the angle ring on the
incline.

f) Tighten &li of the bolts on the sleeve connector.

Attach the adapter plate (18) to the unload tube angle ring / sleeve adapter using eight
5/16" x 1" bolts (31), fock washers (45), and flat washers (42).

After sliding the horizontal unload flighting out to attach to incline, raise the incline into
position and lower the stand to hold it upright. Slide the incline shaft (3) into the
horizontat flighting and bolt into place using two 7/16" x 2" bolts (38) and nuts 54).

Bolt the incline to the adapter plate using eight 5/16" x 1” bolts (31), nuts (50), lock
washers (45), and fiat washers (42).

Move the support bracket into position so that it provides support for the incline and
tighten ali bolts to hold i in place,

Boit the motor to the motor mount using four 3/8 x 1-1/2” bolts, flat washers, and fock
washers and reattach the motor mount to the incline,

Attach the 14" pulley (29) from the hardware carton to the power shaft (4) extending
from the top of the powerhead. Align the pulley with the motor pulley, insert %” key in
key slot, and tighten the set screw,

Place belts (28) onto the pulleys and tighten using the motor mount adjustment screw
(41). Belts tension should be as low as possible without aliowing the belts to slip.

Replace the safety shield (15). Recheck the beit tension before operation. NEVER
OPERATE UNIT WITHOUT SAFETY SHIELDS SECURELY IN PLACE. Make sure that
all safety decals have been installed and are in good legible condition. See the safety
section it this manual for the correct locations and descriptions of the safety decals.

23



- OPERATING INSTRUCTIONS

Make Sure Sweep Auger is Placed Over| A DANGER!
Unioading Sumps before Bin is Fi"&d TO PREVENT SERIOUS INJURY OR DEATH
(FOR SINGLE PIECE BACKBOARDS) |  DONOTENTER BN DUAING

TO REMOVE GRAIN:

1.

Start vertical and horizontal unload auger. Pull center sump rod (A) to open center
sump cover. Unload grain from center until gravity flow stops.

. After flow stops, re-position lever arm to pull intermediate sump rod (B) allowing

additional gravity flow into bottom unioading auger.

. When grain flow stops, shut off power to sweep. Engage sweep auger by pulling

clutch pull rod. POWER MUST BE SHUT OFF BEFORE ENGAGING SWEEP
AUGER TO PREVENT DAMAGE TO CLUTCH ASSEMBLY!

. Turn on power. Center sump slide gate must remain open while sweep auger

is operating. If a slower flow of grain is desired, (e.g. grinding) a larger pulley
should be used on unload auger. Remove remaining grain.

. Place sweep auger over intermediate sumps and check that stop is retracted
before filling bin.

DISENGAGED

FRONTVEW POSITION
| — LEvER BAR CLUTCHLOC PULL DOWN BAR A :
- N \<' TO MOVE PULL ROD ] j
N oK SIDE VIEW
GLUTCH L CLUTCH LOCK

! NEVER ENTER BIN
UNLESS ALL POWER IS LOCKED OUT
AND ANOTHER PERSON IS PRESENT.

Rotating augers are dangerous!
Flowing grain may trap and suffocate.

¥ FAILURE TO HEED THIS WARNING MAY
CAUSE SERIOUS INJURY OR DEATH.

B LO301-92 SUKUP MANUFACTURING COMPANY SHEFFIELD, 1A 50475



CAUTION: when the last amount of grain has
Been removed from the bin, the sweep auger will
frave!l around the bin at an extremely fast rate of speed.

SWEEP AUGER SHOWLD
For this reason, we have designed a STOP which should be installed as {] || 5TOF GVER SumPs

Shown on page 9.

This STOP is manually operated by swinging the stop plate out l" TS TOP
perpendicular to the bin wall. This will put the stop : o

plate into the path of the revolving sweep ‘

auger and allow only one revolution of the
sweep auger to occur,

Mount the stop near the bin door so that it can be positioned without entering the bin. Make sure to swing the stop
back it can be positioned without entering the bin. Make sure to swing the stop back against the wail after loading is

completed, before re-filling the bin with grain.

LUBRICATION

in gearboxes, use # 140 transmission grease. Gearboxes should be checked every time bin is empty. Check plugs
are on back or top of, gearboxes. Gearbox should be about half full. Add grease through grease zerks on top of
gearboxes for the two sump gearboxes. On single motor vertical drive, add grease through fill plug. Grease roller
chains in sump every time bin is empty.

FOR SPLIT BACKBOARDS - 42’ & OVER

NOTE: Sweep augers 42’ and larger are built in two or more sections:

a. Sukup recommends that only the inside sweep section be installed and operated for the first revolution
around the bin, than the outside sweep be installed to complete urnloading.

b. The bin should be swept in stages, beginning with the inside section, (it is recommended that the inner
section be used first) than the outer section be added and remainder of bin be swept.

A Never enter bin while equipment is operating. Shut off complete system before adding outer section.

1. Start vertical and horizontal unioad auger. Pult center sump rod to open center sump cover. Unload grain from
center until gravity flow stops.

2. After flow stops, re-position lever arm to pull intimidate pull rod allowing additional gravity flow into bottom
unloading auger.

3. When grain flow stops, shut off power to equipment. Engage sweep auger by pulling clutch pull rod. POWER
MUST BE SHUT OFF BEFORE ENGAGING SWEEP AUGER TO PREVENT DAMAGE TO CLUTCH ASSEMBLY!!

4. Turn power on. Sweep auger will not be used. On first pass of auger around bin, only the inside section of sweep
will be used. Remove remaining grain. Center sump slide gate must remain open while sweep auger is operating.
If a slower flow of grain is desired, (e.g. grinding), a larger pulley should be used on unioad auger.

5. When last of grain has been removed by inside section, shut off power and L.OCK OFF so no one wiil
accidentally turm on power while some is in the bin. Connect the two sections of sweep as described on page 8.

6. Unload the remainder of the grain, using both sections.
7. Before filling bin again, remove the channel iron spacer and 6” auger splice and bolt sweep wheel back onto

inside section. Outside section can be left in bin. Make sure sweep is over intermediate sumps when taking apart
and before filling Make sure stop is retracted before filling. -

25



SPLICE - SPLIT BACKBOARD

SPSWOC45
JRYG/0N2E

Figure 18
REF. # DESCRIPTION Qry 8” 10”

1 Inside auger & backboard ass’y 1 E7041 E7042
Z2 Qutside auger & backboard ass'y 42’ 1 E7051 E7056

“ oo ) 1 E7052 E7057

! oo el 1 E7053 E7058
3 Outside auger only” 1 EGY--- EG68-—
4 Inside auger only” 1 EB7--- E68---
5 Support wheel ass’y 1 E7T019H E70191
6 Wheel 5" 2 E7009 E7009
7 Wheel yoke 2 £7008 E7008
8 Sweep auger bushing 1 EB065 EB065
9 Picker pin, 1/2”x 3" 2 J1560 J1560
10 Hair pin, 3/32" x 2" 2 J5410 J5410
11 Nut, Hex, 1/2-13 6 J1040 J1040
12 Bolt, 5/16 - 18 x 1-1/2 Gr 5 2 JO565 JO565
13 Locknut, 5/16 - 18 2 J1010 J1010
14 Bolt, 3/8 -16 x 1 Gr 5 ' 15 JO606 J0606
15 Nut, Hex, 3/8 - 16 PLTD 15 J1020 J1020
16 Lockwasher, Split, 3/8” 15 J1205 J1205
17 Support wheel bracket 1 E7019 E7019
18 Splice Stiffener 1 E7011 E7012

* Specify bin size,
26



REDUCTION DRIVE

SPSW0008
950329J8

REF# DESCRIPTION QTy 6” 8”7 107
COMP# | COMP# | COMP#

1 Reduction Wheel Complete E6041 E6042 E6043
OQutside Auger & Backbd, Ass’y 42 E7046 E7051 E7056

# “«o “ 48 E7047 E7052 E7057

" oo “ 60 E7048 E7053 E7058

EB050 | EB051 F6052
E6049 | EB049 | E6049
E6048 | E6048 | EB048
E6012 | EB012 | EB012
E60451 | E60451 | E60451
J1125 J1125 J1125
41040 J1040 J1040
JOB06 Jo606 | JOo606
J1205 J1205 J1205
J1205 J1205 J1205
Jooo4 | Jo004 Jooo4
Jo503 | Jo503 JO503
J0565 | JO565 J0565
J1010 J1010 J1010
J3605 J3605 J3605

| Front Plate Mount

| Drive Shaft w/8tooth Sprocket
Back Plate w/Roller Chain
Rubber & Belt Ring Set
Back Plate

FlatWasher, 1/2” Pit

Nut, 1/2-13 Pli

Bolt, 3/8-16 x 1" Plt Gr5
LockWasher, 3/8 Plt, Split
Nut, 3/8-16 Pl

Flange Bearing, 1" 64P2
Tek Screw, #10-16 x 27
Bolt, 5/16 - 18 x 1-1/2" Gr 5
Locknut , 5/16 - 18

Zerk, 1/4” Drive in Grease

EaliE R Y I A L . N, | ' [ N S L O [ (P (. S

domamildoolvooa|lswn

27



AIBN3SSY
MO0 HOLATIO

THARA NETLOO3s o
18T ShdvYa Jlvaydds 438

9

28

JOXSI0TLG
LODOASES



efit

CANDARON -

Center Sump, Tube, Augers, & Sweep

Description
Sweep sump & grbxs, cmpl
Center sump shell
Center slide gate
1-1/2" Roller brg 6203RS6C3
Bolt,3/8-16 x 1-1/4" GR5
Locknut, 3/8-16
Washer, 3/8" pltd flat
Center sump cover
Rear gearbox support bkt
Leveling leg(not shown)
Center sump brace
Chain cover
Tek screw,#10-16 x 1-1/2
Cover, Gearbox Support
Nut, 3/8-16 pitd hex
Clutch Shifter Arm Compiete Ass'y
Clutch shifter arm supprt brkt

.75 Bearlng{cam follower)

Nut, 3/8-24 hex

Clutch shifter arm weld.
Lockwasher, 3/8" split

Engaging clutch, three tooth

3 Dog clutch disc

Bolts, 1-1/2 x 1/2"

Clutch base w/set screws

Snap Ring (Not Shown) 2.047"
Set Screw, 1/2-13 x 1-1/4"

4" Ctr pbik brg FHSR205-16-W/SS
Spacer 3/4"long for 6" & 8"
Spacer 3/4" long for 10"

Spacer 5/8" long

Spacer 5/8" long

Picker pin, 1/2 x 1-1/2"

Hairpin clip, 3/32 x 2"

Mounting plate

Flange bearing, 1"

Locking collar, 1"

Bolt, 7/16-11 x 1-1/2" GRS
Lockwasher, 7/16" split

Nut, 7/16-14 hex

Square end auger shaft

Top grbx brg support slide plate
Sealed brg, 1-1/4" 1654-2RS
Top gearbox support brkt

#50 Chain{73 links & 1 connector)
#60 Chain (61 links & 1 connector}
#50815 sprocket 1" bore
#50A18 sprocket 1" bore

Key, /4" sqx 1"

Key, 1/4" x 3/4"

Key, 1/4" x 1-1/2"

Spacer washer, 3/8"

Bolt, 3/8-16 x 1 GRS

Rear gearbox complt{See Grhx Sec)
Top gearbox complt (See Grbx Sec)
Bolt, 5/16-18 x 3/4" Grb

Nut, 5/16-18 pitd hex
Lockwasher, 5/16" split
Bolt,5/16-18x2-1/4"Carriage, Tap
Washer, 5/16 flat pltd

Clutch pult rod{specify bin sz}
Cnir sump gate puli rod(™ " "}
Int sump gate pult rod (" ")

1/2" Handle for center gale

7/8" Handle for int sump rod
Shaft collar, 7/8"

Bin collar w/clutch lock assy
Cotter, 1/8 x 1*

Pawl spring

Clutch latch

Shaft collar, 1/2"

Machine bushing, 1/2" x 18 ga

29

&

an

10"

Qty Comp# Comp# Comp#

AN WD e e

58-11

—‘NN-""‘E"""

-k
<=}

N WRRAR = o N W e -

-
i

4

E5331
E5300
£5303
J0045
Jos16
J1025
J117
E5306
E5307
E5308
E5309
J0502
E5312
J1020
E5313
5311
Jooas
J1030

ES332
E5301
£5304
JOo45
J0516
J1025
J117
E5306
E5307
E5308
E5309
J0502
E5312
41020
E5313
ES311
J0O035
J1030

E53131 £53131

J1205
E60011
£6002

J1205
EB0011
EG002

JO730  JOT30

E6003

£6003

J3597 J3597
J1390 41390

JO030

J0030

£6004 EB004
-—-- EB004

E60041
J1550
J5410
E6005
J0003
JO067
JO710
41210
J1035
6006
E5317
JO060
ES318
E£5319
J1665
£5837
E5915
G7508
E9007
ES324
J06O6
E5320
E5325
J0520
J1002
J1206
J0588
JH1H
E61--
E61--
£62--
£5403
£5404
J1330
E£5405
J1420
J2360
£5408
J1320
J1250

E60041

J1550
45410
EGG05
J0003
JO0B7
JO710
J1210
J1035
E6006
ES317
J00s0
E5318
E5319
J1665
ES837
E5915
G7508
EQ007
E5324
J0G06
E5320
E5325
J0s20
J1002
41200
J0588
Jit11
£61--
E6T.
E62--
E5403
E5404
41330
E5406
41420
2360
£5408
41320
J1250

E5333
E5302
E5305
J0045
J0616
J1025
J1117
E5306
E5322
Dg00s
E5308
EB310
J0502
ES312
J1020
E5313
E5311
JO035
J1030
E53131
J1205
E60011
E6002
J6730
E6003
J3597
J1380
JOQ30

E60041
J1550
J5410
E£6005
J0003
JO067
J0710
41210
J1035
E6006
ES317
JO080
E5323

J1686
E5835
E5915
G7508
£9007
E5324
J0606
E5335
E5325
J0520
J1002
J1200
Jo588
J1111
E61--
E61-
E62-
E5403
E5404
J1330
E5407
1420
J2360
E5408

J1320 -

J1250

S
o

\,}':



_ Ref#

Description

6!!

81:

107

Qty Comp# Comp# Comp#
intermediate slide gate 1-5  ES5409 EB409 E5412
Top half int sump 1-5  ES5410 E5410 E5411
Locknut, 5/16-18 2 J1310 = -
Locknut, 7/16-14 2 - J1034  J1034
Bolt, 5/16-18 x 2" GR5 6 JO585 JO585  jO585
Locknut, 5/16-18 8 010 41010 41010
Bolt, 3/8-16 x 1-3/4"GR5 F| Thd 2 Jos40 J0B40 JOB40
Baolt, 5/16-18 x 2" GR5 2 Jos85 —— —
Bol, 7/16-14 x 2-1/2" 2 Jor20 -
Bolt, 7/16-14 » 3" 2 — —  Ja722
Unload aliger wfsq coupler, com 2 [E64- E64--  EB4--
flipper, & power shaft
Com flipper only 1 ES5416 Eb4161 ELHB48
Clutch rod support clamp 1 E5314 E53i5 £5318
Auger shaft 1590 1 E85901 EB4151 ES4141
Before 1990 1 E8350 E5415 ES5414
Unioad fube {specify bin size) 1 EB5- EB5-  EB6-
Comp auger & bekbrd wiwheel(" ") 1 ES5- EB5-- ELS-
Auger & coupling, only  {""} 1  EB7—- EB7- E68--
Backboard, only(specify bin sz) 1 E69- E6%- E&H--
Spacer, /2" 1D x 1" 4 EB014 E6014 E60T4
Support bushing 0-1 E6065 EBOBS EBOGS
Reduction wheel 1 E6019 EB020 E6021
Washer, 7/16" flat 4 41120 J1120 1120
Boit, 7/16-14 x 1-3/4" GRS 4 JO713  J0713  J0713
Power sweep stop(not shown) 1 E5514 EBSI4 EL514
Decal, Augers Cause Injury,Dth 1 L0306 L0306 LD306
Extension Bracket 1 EBB49 [E6949 EB974

MOTORS

OPTIONAL — FARM-DUTY MOTORS {1750 RPM)

HP Ph Frame Shaft Lbs. Compit

2 1 E182T 1-1/8 &7 H2175

2 3 F145T 7/8 &0 H2475

3 1 Jis4aT 1-1/8 113 H2845

3 3 Ei82T 1-1/8 60 H3345

5 1 L184T 1-1/8 122 H3675

5 3 rl84T 1-1/8 72 H4190

7.5 1 K215T 1-3/8 130 H4900

7.5 3 213T 1-3/8 84 H4910

10 1 215T 1-3/8 143 H5300

10 3 2157 1-3/8 94 H5310

15 3 254T 1-5/8 141 H6110

20 3 2567 1-5/8 188 H6610

bescription Compi}
3.4" PD 8gl gr mtr pullev, 7/8" bore (optl) JO310
H 1 n 1 t n 1_'1/8" n 113 J0312
" [ 5] " (4] n 1._3/8 t o " JO313
3.4" PD dbl gr mtr pulley 7/8" bore cast (optl) J0315
un 1] " 1 " " 1_ l/ 8 1t " ] L] JO 3 1 '7
L] L] n ” " " 1- 3 / 8 "o i JO 3 1 8

30



GEARBOX COMPONENTS ~ SUMP & BOOT

Sump

Ly
cam

Ref #

[T

23

24

Ref# Description oty

N

Complete gearbox, lower sump, 6" & 8%
Complete gearbox lower sump, 10"
Complete gearbox, sump, upper 6", 8" gi0"™
Shaft, 1-3/8" main, lower sump, 10"
Shaft, 1-3/8" main, lower sump, 6" & g
Shaft, 1-3/8" main, upper sump
Open end plate w/grease zerk & cup
Hub, Complete, Lower &7, B®, & 10%
Hub, Complete, Top, 6", 87, & 10"
Hub, Only
Seal, 1-3/a%
1% Keyway shaft x 6-1/2% (lower)
Shaft, 1" (upper} 8" Iong
Shaft, 1" threaded {upper} Prior 198s
Machine bushing, 1~3/8", 10 GA
Bearing, 14137A
Bearing, 02875
Bearing, 144643
Bearing cup, L44610
Bearing cup, 02820
Bearing cup, 14276
Machine bushing, 1", 14 Ga
Elbow, Street, 1/2x90 degrees, upper sump
Lock nut, 3/4"-16 thin nylon
Gear, 21 teeth 1~1/4" bore
Gear, 14 teeth
Snap ring, 1%
Gearbox case, Complete w/gease zerk
Gearbox case only
Grease zerk
Seal, 1*
Soft plug, 1-7/8"
Woodruff key, hard
Key, 1/4 x 3/4 x 9/16" long
Plug, black, 1/2%
Plug, vented, 1/2" center sink head
Plastic shims, .002 thick ‘ As neede
Plastic shims, .010 thick
Snap ring, 1~3/8%
Screw, 5/16-18 % 1" CR5 (not shown)
Secrew, 5/16-18 x 1.25 GR5 (hot shown)
Washer, Lock, 5/16 (not shown)

O e

e el ol g Y VF U

N ;m

BOOT

Description

Gearbox Complete for Boot

Gearbox Case, only

Hub only, w/cup

1" Keyway shaft

Large gear, 21 tooth
i'bore

Small gear, 14 tooth

L44643 bearing cone

144610 bearing race

1" snap ring

1% machine bushing

Lock nut, 3/4%-16 thin nylon

i" seal C/R10124
1-7/8" soft piug

Key, Woodruf, 1/4 x 7/16, 3/8"1g

Check plug
Fill Plug

Plastic shims, between
hub & case .003 thick
Plastic shim, .010 thick

oty
(1:1-172)

1
2
2

P s B b D2 DS DN DD b e el

5

Screws, 5/16-18x1 Gr5 (not shown)s
Washer, Lock, 5/16" (not shown) 8

I

Comp# 3
E5822 -
F9004 =SS 1
F9007 . SoPRRT |
F4738 = :
F4739 \ \\ﬂ¥ NS\

F4740 3 iy
JO110 ey o
JO105 fF wm e ——— b} s e i
J3584 ¥ 24 ',,:‘Il i, &

71265 T -\'\\sa i

W]

.

J1053
J6993
J6980 2 §
F4745 %
J2616 . I
J2615
J7090 ‘ 5 13 it

A e N EE

J70901
Jas27
J1200

31

Comp#
E5320
5335
E5325
E5899
ES5900
E5901
ES3021
F3015
E5330
F9007
J7010
F4738
ES5903
ES906
J1275
J0120
JO130
Jol1o
Ja1065
J0125
J0115
J1265
J2520
J1053
F4742
F4740
J3584
FoQ041
F9004
J3605
J6993
J6380
J3600
F4745
J2615
J2616
J7090
J70901
J3589
JO527
JO0550
J1200






